Clawbot Guide Book

o
T9]
T
o
o
O
o
(o]
~
N



Parts List

1X[cP]
MOTOR COUPLER POST

16X [BF] BEARING FLAT

@  21x[coL]
: SHAFT COLLAR WITH
8-32 X 1/8" SETSCREW

3x[s5-L]
LONG MOTOR SCREW W/
NYLON LOCKING PATCH

1X [CPLR]
MOTOR COUPLER

6X [SP4.8]
THIN SPACER (4.8 MM)

29X [BR-1]
BEARING POP-RIVET (INSIDE)

29X [BR-0]
BEARING POP-RIVET (OUTSIDE)

11X [ST-1]
8-32 THREADED STANDOFF
(1" LONG)

8XNL]
#8-32 NYLOCK NUT

32X NK]
#8-32 KEPS NUT

3X [SS-S]
(BB SHORT MOTOR SCREW W/
NYLON LOCKING PATCH

2X[S12]

SCREW X 1/2" LONG

20x [s2]
I #8-32 BUTTON HEAD
SCREW X 1/4" LONG

1X [CLAW]
CLAW ASSY

2X [M393]
2-WIRE MOTOR 393
MODULE

1X MC29]
MOTOR
CONTROLLER 29

2X [BST]
VEX BATTERY STRAP

1X[CTX]
CORTEX

e

1X [BATT]
7.2 RECHARGEABLE BATTERY

1X [VNET]
VEXNET KEY

2X[G12]
GEAR, 12 TOOTH

6X [G60]
GEAR, 60 TOOTH

2X [G84]
GEAR, 84 TOOTH

4x w4
VEX WHEEL
(4" DIAMETER)



— — -
0 D0 0000 DO0OD0DO0O0D0DDOO0OO0OO0O0D
0000000 DOD0OD0OO0OO0OD0O0DO0 000
000000000000 DO0O0OO0O0O0O0 D)

[A20] CHASSIS BUMPER ANGLE, 20-HOLES LONG

0 0 0 0 0 0 0 00000000 g

| 0 0 0000000000000 |

0 0000000000000 aQ 0l

th1 6] CHASSIS RAIL, 16-HOLES LONG

0D 0000000000000 O00O0O0O00
000 0000000000000 000

299552589235 5550 595855950

[C20] C-CHANNEL, (1X2X1) 20-HOLES LONG

.L.l_l__l_.l__l._l__l_l._.l_l_e_l AAAAAAAAAA I_e_l AAAAAAAAAAA

00000 0000000000
0 0000000000000
0 000 00000000000

[C15] C-CHANNEL, (1X2X1) 15-HOLES LONG

(©0008888050500000000000

[B20] BAR, 20-HOLES LONG

[ ) [, | —
[SH-3] VEX 3" SQUARE SHAFT [ZIP] 4" ZIP TIE




12x [BR-0]

T

12x [BR-I]

6x [BF]

1x [SS-L]

1x [SS-S]

5x [BR-0]

T

5x [BR-1]

3x [BF]



NI

1x [SS-L]

o

1x [SS-S]

5x [BR-0]

1

5x [BR-1]

3x [BF]

2x [NK]




I

2x[S2]

2x [NK]

2x[S2]

2x [NK]



2x[S2]

2x [NK]

6x [S2]

6x [NK]



Tk i

Push collars together before
tightening set screws

Fully insert shaft into motor

%

2x [SP4.8]

o y

2x[COL] 4x [COL]
[ ] [ ]
1x [SH-3] 2x [SH-3]

g




2x [COL]

Fully insert shaft into motor

7

1x [SH-3]

2x [SP4.8]

4x[COL]

2x [SH-3]

Push collars together before
tightening set screws




& & & &§F & §F & F §F & & 8 8§ 8
< 4

T W ® ®E . E R B W B W W W W W

i - -

F§ F §F/F/ F/§F§ F F §F §F F F F F 5

7] <
W W VY Y% V% ® & - B u & " " " W
-

3x [BR-0]
3x [BR-I]
2x [BF]

4x [BR-0]
4x [BR-1]
2x [BF]

4x [S4]
4x [NK]




4 4
= & & % | 4 A " O E E R R " W OW
Fa - e

1x [CPLR]

1x [CP]






2x [S12]

LB B SR A R AL AL A B

4x [S4]

4x [NK]




#*

4x[COL]

1x [SH-3]

Fully insert shaft into motor before

tightening shaft collars

-----
nnnnn

Robot Front

1x [COL]

1x [SH-3]




4x [NK]

0O0OO0ODO0OCO0OO0OO0DO0OO0OO0DO0COCODOO0OOCOOOO

2x [B20]




Robot Front

4x [K]



Notes




Clawbot Guide Book

276-2600-750 Revb

IFI A SUBSIDIARY OF

INNOVATION FIRST*
INTERNATIONAL

Custom manufactured in China for Innovation First Trading SARL. Distributed in the U.S.A, Mexico, Caribbean, Central & South
America by VEX Robotics; Inc., 6725 W. FM 1570, Greenville, TX 75402, U.S.A. Distributed in China by Innovation First International
(Shenzhen), Ltd., Suite' 1906, Excellence Tower, 98 Fuhua Yi Road, Futian, Shenzhen, Guandong, China 518048. Distributed in other
regions'by Innovation First Trading SARL, 21b rue Gabriel Lippmann, L-5365 Munsbach, Luxembourg +352 27 86 04 87. Distributed
in-Canada by./ Distribue au Canada par / Innovation First Trading, Inc., 67 25 W. FM 1570, Greenville, TX 75402, U.S.A.




